MASSACHUSETTS WATER RESOURCES
AUTHORITY

Fiscal Year 2024
CURRENT EXPENSE
BUDGET



P

GOVERNMENT FINANCE OFFICERS ASSOCIATION
Distinguished
Budget Presentation
Award

PRESENTED TO

Massachusetts Water Resources Authority
Massachusetts

For the Fiscal Year Beginning

July 01, 2022

%WP-M

Executive Director



BOARD OF DIRECTORS

Rebecca Tepper, Chair
Andrew M. Pappastergion, Vice Chair
Brian Peiia, Secretary
Paul E. Flanagan
Joseph C. Foti
Louis M. Taverna, P.E.

Henry F. Vitale
John J. Walsh
Patrick J. Walsh
Rev. Mariama White-Hammond

Jennifer L. Wolowicz

Prepared under the direction of
Frederick A. Laskey, Executive Director

David W. Coppes, Chief Operating Officer
Thomas J. Durkin, Director, Finance
[...]
sludge into uniform, homogenized slurry. Mechanical staff changed out eight in-line grinders,
which are smaller than the larger channel grinders, due to normal wear and tear.

Electricians installed special LED lighting for the Digester complex. It required new conduit,
connections, computer panel and supports. It allows staff to change colors to meet different
events during the year.

o Issued Notice to Proceeds for Asset Protection Program contracts including the following:

@)
o

Deer Island Radio Repeater System Upgrade Phase 2 (Sep-2022)
Deer Island Clarifier Rehabilitation Phase 2 Construction (Feb-2023)

e Substantially completed projects:

o

O
O
o

Deer Island Replace Odor Control Dampers (Jan-2023)
Deer Island Equipment Replacement Projections (Jun-2023)
Deer Island As-Needed Design 9-1 (Jun-2023)

Deer Island As-Needed Design 9-2 (Jun-2023)

Budget Highlights:

The FY24 Budget is $69.3 million, an increase of $10.4 million or 17.7% compared to the FY23 Budget.

$24.4 million for Wages and Salaries, an increase of $1.6 million or 7.3%, compared to the FY23
Budget, primarily due to wage increases associated with reserves for un-awarded collective bargaining
agreements (FY24). The FY24 Budget also includes $172,000 for stand-by pay to support operational
and maintenance needs primarily during storms and emergencies.

95



$1.5 million for Overtime, an increase of $107,000 or 7.9% compared to the FY23 Budget primarily
due to wage increases associated with reserves for un-awarded collective bargaining agreements
(FY24). The FY24 Budget is based on multi-year historical trends and supports overtime required for
operational coverage, critical maintenance projects, and regulatory requirements (i.e. inspections).

$14.3 million for Chemicals, an increase of $8.3 million or 138.7% compared to the FY23 Budget. The
increase is due price adjustments. The FY24 Budget, which is based on multi-year historical usage
trends and projected market prices, includes $6.2 million for sodium hypochlorite, an increase of $4.5
million primarily due to price; $5.5 million for ferrous/ferric chloride, an increase of $3.2 million
primarily due to price; $872,000 for hydrogen peroxide, an increase of $139,000 due to price; $823,000
for polymer, an increase of $198,000; $301,000 for activated carbon, an increase of $13,000; $371,000
for sodium bisulfite, an increase of $222,000 and $187,000 for sodium hydroxide, a decrease of
$14,000. The budget includes half a year impact $489,000 on sodium hypochlorite and sodium bisulfite
for the anticipated impact of a new NPDES permit

$16.4 million for Ultilities, an increase of $124,000 primarily due to $348,000 increase in kWh based
on 4-year average and a slight increase in pricing. This is offset by a $133,000 decrease in diesel fuel
for lower pricing and quantity and $91,000 for water for lower pricing and quantity.

$12.0 million for Maintenance, a decrease of $8,000 or 0.1% compared to the FY23 Budget. The FY24
Budget includes $5.5 million for materials and $6.5 million for services. Of the total, $6.5 million or
54% is for plant and machinery materials and services, $1.9 million is for electrical system maintenance
and $1.9 million is for building and grounds work, and $1.1 million is for HVAC system maintenance.
The budget reflects project priorities with a particular emphasis on maintenance of critical equipment.

$270,000 for Professional Services, an increase of $228,000 from the FY23 Budget. The FY24 Budget
includes $250,000 for a study to look at the feasibility of a battery backup system.

$496,000 for Other Materials, level funded from the FY23 Budget. The FY24 Budget includes
$166,000 for health and safety materials, $120,000 for work clothes, $86,000 for equipment and
furniture, $58,000 for vehicles expenses (bulk fuel and mileage reimbursements), and $44,000 for office
supplies.

$271,000 for Other Services, an increase of $15,000 or 5.8%, from the FY23 Budget due to $15,000
increase in police details. The FY24 Budget includes $104,000 for health and safety services, $55,000
for permit fees, $37,000 for telephones, $29,000 for membership dues and subscriptions, $18,000 for
police details, $15,000 for freight charges, and $5,000 for printing services. The budget is based on
historical averages for most items in this category.

96



RESIDUALS MANAGEMENT

The Residuals Management Program manages the processing and disposal of approximately 99-110 dry
tons per day (on average per year) total suspended solids (TSS) of sludge from the anaerobic digestion
process at the Deer Island Wastewater Treatment Plant, as well as the disposal of grit and screenings from
all MWRA facilities. MWRA pumps liquid sludge from Deer Island through the inter-island tunnel to the
Fore River Pelletizing Plant where the sludge is dewatered, dried, and shipped by either rail or truck for use
as fertilizer or to other appropriate disposal. MWRA is committed to the beneficial use of biosolids to the
greatest extent practicable. MWRA seeks to dispose of all sludge and grit and screenings in a reliable,
economical, and environmentally sensitive manner.

e MWRA has contracted with the New England Fertilizer Company (NEFCo) since 1991 to operate the
sludge pelletizing plant and to market and distribute biosolids products. The first 10-year contract ran
from 1991-2001. The second 15-year contract continued from 2001 to December 31, 2015. MWRA
and NEFCo negotiated a five-year contract extension that commenced in January 2016 and ended
December 31, 2020. MWRA and NEFCo negotiated another two-year extension, which commenced
January 1, 2021 and is in effect during calendar years 2021 and 2022. The extension includes a third
optional year for calendar year 2023, which the MWRA Board of Directors approved to execute at the
June 2022 Board of Director’s meeting. MWRA is in the process of bidding the replacement contract.

e The FY24 Budget is based on the assumption of 103.2 average tons per day (TPD; TSS basis), consistent
with historical averages from recent years.

e (Grit and screenings (minor residuals) from MWRA's headworks and certain pump stations are collected
and disposed of in landfills. MWRA contracts with a third party operator for this service. Minor
residuals are by-products of wastewater pre-treatment and primary/secondary treatment processes and
include grit, screenings, and scum screenings.

FY24 Final Current Expense Budget
RESIDUALS MANAGEMENT PROGRAM

Change

Fy21 FY22 FY23 FY24 FY24 vs. FY23
LINE ITEM Actuals Actuals Final Budget Final Budget
WAGES & SALARIES $ 163,308 $ 162,315 $ 159,421 $ 169,609 $ 10,188 6.4%
MAINTENANCE - - - - - -
TRAINING & MEETINGS - - 3,200 3,200 - 0.0%
PROFESSIONAL SERVICES 18,681 6,700 20,000 - (20,000) -100.0%
OTHER MATERIALS 30,508 - 30,000 30,000 - 0.0%
OTHER SERVICES 14,436,975 16,238,552 18,268,003 28,952,354 10,684,351 58.5%
TOTAL $ 14,649,472 $ 16,407,567 $ 18,480,624 $ 29,155,163 $ 10,674,539 57.8%
FY24 Goals and Initiatives:
IL. Wastewater Quality and System Performance

e Goal #4 — Compliance with Regulatory Requirements: Meet or surpass environmental
compliance standards at both MWRA treatment facilities and throughout the wastewater
collection system.

97



o Continue marketing efforts for Bay State Fertilizer.
o Maintain beneficial use of MWRA’s processed pellets.

o Key Performance Measurements:

Indicator
Pelletize all sludge received from 100% 100% 100% 100%
DITP
Average Tons Per Day Sludge (TSS 95.9 98.7 93.2 103.2
basis)

Monthly Ave % Capture - Processed 91.5% 90.7% 90.9% 90%
Sludge (goal per contract with NEFCo)
Properly dispose of grit & screenings 100% 100% 100% 100%
Annual grit and screenings tonnage 5,087 5,390 5,064 5,331

o Goal #6 — Capital Improvements: Move forward with design and construction of major
wastewater infrastructure rehabilitation and renewal projects.

o Continue work on the following Residuals Asset Protection Program contracts:
= Residuals Facility Plan/EIR

FY23 Year-End Accomplishments:

o

o

o

Through NEFCo, processed and pelletized 93.2 tons per day of sludge on average from DITP.

Through contracted operator, collected and properly disposed of 5,064 tons of grit and screenings.

For FY23, earned $26,900 in sales of Bay State Fertilizer, MWRAs retail product.

Budget Highlights:

The FY24 Budget is $29.2 million, which is $10.7M or 57.8% more than the FY23 Budget.

$170,000 for Wages and Salaries, an increase of $10k or 6.4%, funds one permanent position and
stand-by pay to provide coverage for emergencies during off-shifts. This department also receives on-
going management oversight and staff support from other departments of the MWRA including Deer
Island, Treasury, and Operations Administration.

Other Materials has a budget of $30,000, level funded from FY23 to fund plastic bag material for sale
of Bay State Fertilizer based on past cost.

$29.0 million for Other Services, an increase of $10.7M or 58.5% from the FY23 Final Budget
primarily due to estimated increases in contractual prices for the new sludge pelletization contract and
increase in the grit and screen contract based on a new contract. The two major items funded in the
FY24 Final Budget include $2.4 million for grit and screenings disposal and $26.6 million for sludge
pelletization services, both are provided through contracts with private vendors.

98



MWRA Sludge Pelletizing Facility

99



CLINTON

The Clinton Wastewater Treatment Plant provides advanced wastewater treatment services to the Town of
Clinton and the Lancaster Sewer District. MWRA assumed formal operational responsibility for the Clinton
plant in 1987. Since then MWRA has designed and constructed new primary, secondary, and advanced
treatment facilities, which incorporated rehabilitated portions of the existing plant with new construction.
The new facilities, designed to meet all current and projected National Pollutant Discharge Elimination
System (NPDES) discharge standards, were completed in 1992.

A new NPDES permit issued April 1, 2023. EPA also issued a new General Permit for all Medium
Wastewater Treatment Facilities on September 28, 2022 and the effective date was November 1, 2022.
imposes additional requirements on phosphorus removal. Under a prior NPDES permit, MWRA
commenced operations of a new Phosphorous building as of May 2018 to meet more stringent phosphorus
removal requirements and lower discharge limit. The Clinton Plant complies with the new phosphorous
limits established under the NPDES permit.

FY24 Final Current Expense Budget
CLINTON WASTEWATER TREATMENT PROGRAM

Change
FY21 FY22 FY23 FY24 FY24 vs. FY23

LINE ITEM Actuals Actuals Final Budget Final Budget

WAGES & SALARIES S 931,087 $ 947,511 S 970,223 S 1,053,100 S 82,877 8.5%
OVERTIME 77,850 89,828 57,676 84,691 27,015 46.8%
FRINGE BENEFITS 1,585 2,350 1,500 2,500 1,000 66.7%
CHEMICALS 353,753 467,329 480,060 815,020 334,960 69.8%
UTILITIES 273,721 363,257 420,340 369,741 (50,599) -12.0%
MAINTENANCE 491,078 508,684 481,770 481,029 (741) -0.2%
TRAINING & MEETINGS 178 = 300 300 = 0.0%
PROFESSIONAL SERVICES 9,342 1,500 24,500 14,500 (10,000) -40.8%
OTHER MATERIALS 84,833 165,329 201,250 212,750 11,500 5.7%
OTHER SERVICES 22,292 29,518 23,655 23,340 (315) -1.3%
TOTAL $ 2245719 $ 2,575,306 $ 2,661,274 $ 3,056,971 S 395,697 14.9%

The plant provides secondary treatment using an activated sludge process in combination with advanced
nutrient removal, chlorination and dechlorination. The major facilities include headworks, primary settling
tanks, digesters, sludge processes, trickling filters, aeration tanks, secondary tanks, phosphorus removal via
filtration and a chemical addition building. The plant discharges its effluent into the South Nashua River
in accordance with the discharge limits of the facility's NPDES permit, with a design flow of 3.01 mgd. The
plant has a potential peak flow rate of 12 mgd. Residual materials are pressed and transported to an MWRA-
owned landfill for final disposal. Staff manage and regularly monitor the landfill site, which discharges
leachate back to the Clinton Wastewater plant for treatment.

FY24 Goals and Initiatives:

This department contributes significantly to the following MWRA goals included in the draft FY21-FY25
Five-Year Strategic Business Plan;

100



II. Wastewater Quality and System Performance
Goal #4 — Compliance with Regulatory Requirements: Meet or surpass environmental compliance
standards at both MWRA treatment facilities and throughout the wastewater collection system.

Fully comply with new phosphorous removal requirements.
Comply with Department of Environmental Protection (DEP) finding for landfill height levels
and sloping that require ongoing remediation efforts.
Key Regulatory Performance Measurements:

o

o

Effluent FY21 FY22 FY23 FY24
Characteristica Permit Limitp Actual Actual Actual Goal
% compliance
Daily Average Flow
(mgd) — 12 month 3.01 mgd 2.27 mgd 3.24 mgd 2.49 mgd 100%
rolling average
BOD (mg/L) 20 mg/L 1.79 mg/L 2.03 mg/L 1.71 mg/L 100%
TSS (mg/L) 20 mg/L 2.75 mg/L 2.54 mg/L 2.32 mg/L 100%
TCR (mg/L) 17.6 mg/L <0.02 mg/L | <0.02 mg/L | <0.02 mg/L 100%
E.coli (cfu/100mL) 126/100mL 5.23/100mL | 5.81/100mL | 5.27/100mL 100%
pH (S.U.) 6.5-8.3 7.39 7.35 7.48 100%
Acute Toxicity >100% >100% >100% >100% 100%
Chronic Toxicity >62.5% (1<62.5% >62.5% (*)<60.5% 100%
Total Phosphorus 0.15 mg/L Apr-Oct | (.11 mg/L 0.11 mg/L 0.10 mg/L 100%
(mg/L) annual avg 1.0 mg/L Nov-Mar
Total Ammonia as 2 mg/L Jun-Oct
Nitrogen (mg/L) 5 mg/L May 0.109 mg/L 0..1 mg/L 0.092 mg/L 100%
10 mg/L Nov-Apr

Issue notice to proceed for:
Clinton Influent Sampler Enclosure (Jan-2024)
Clinton Clariflocculator Valve Replacement (Jan-2024)
Clinton Screw Pump Replacement Phase 2 Construction (May-2024)

B Clinton's new NPDES permit went into effect on April 1, 2023
(*)Chronic Toxicity levels below target due to Q1. Staff investigated these intermittent instances of apparent toxicity in the plant
effluent and found no obvious cause. The next three tests showed no evidence of toxicity (all results were 100%).

I1I. Infrastructure Management and Resilience

= Replace sodium bisulfite tank and pump
= Replace Trickling Filter #4
* Install sodium bisulfite containment system

101

Goal #6 — Wastewater Infrastructure: Move forward with design and construction of major
wastewater infrastructure rehabilitation and renewal projects included in the FY24 CIP.

Goal #9 — System Maintenance and Enhancement: Maintain and enhance water and wastewater
system assets over the long term at the lowest possible life cycle cost and acceptable risk, consistent
with customer, community, and regulatory support levels.
o Make substantial progress or complete major maintenance projects.



V. Environmental Sustainability
e Goal #15 — Energy Optimization: Continue to maximize energy efficiency of MWRA operations,
renewable energy production, and revenue generation opportunities using MWRA’s energy assets.
o Continue operations of recently installed natural gas line to replace use of fuel oil in the facility.
o Continue to evaluate and implement energy audit recommendations.

FY23 Year-End Accomplishments:

e Staff performed process operation and maintenance of the new phosphorus reduction facility (PRF).
The PRF was shut down for the winter and restarted in March in order to meet very low NPDES permit
limits for phosphorus effective April 1, 2020. During the winter downtime, staff implemented a number
of minor system modifications and improvements were made to increase the reliability of the system
including replacement of a few of the filter cartridges and some backwash nozzles. The lower seasonal
effluent phosphorus limit of 150 ug/L and 3.8 pounds per day loading limit became effective starting
April 1, 2019. The effluent for FY23 has met these new lower limits.

e Completed numerous maintenance projects including the following:
o Maintenance staff replaced tubing on the phosphorus system with hard piping.